samonias. FCC RADIO TEST REPORT Report No. : FG420106B

LTE Band 25/ 3MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dp — . LY PPN _40 dBm = — A A A
ponetriiiom s
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 942.55622 MHz -46.48 dBm -33.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -46.64 dBm -33.64 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.73736 GHz -47.30 dBm -34.30 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.45778 GHz -47.19 dm -34,19 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51542 GHz -45,78 dBm -32,78 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06779 GHz -45,79 dBm -32,79 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82392 GHz -41.00 dBm -28.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93092 GHz -41.16 dBm -28.16 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59405 GHz -41.00 dBm -28.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61105 GHz -41,12 dBm -28.12 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60090 GHz -36.85 dBm -23.85 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53356 GHz -36.62 dBm -23.62 dB
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 41.DEC.2023 13:33:28
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm x — s NN, g,
A e
Gla
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 975.03498 MHz -46.61 dBm -33.61 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64207 GHz -47.29 dim -34.29 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,52874 GHz -45.76 dem -32.76 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.94542 GHz -40.94 dBm -27.94 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.62405 GHz -41.04 dBm -28.04 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60140 GHz -36.81 dém -23.81 d&
il
JL J
Date: 4.DEC.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 25/ 5MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB Y, LN, P, 40 dBm _ P, A
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 971.15692 MHz -46.81 dBm -33.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -46,79 dem -33.79 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.62360 GHz -47.25 dBm -34.25 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75583 GHz -47.35 dBm -34.35 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96851 GHz -45,64 dBm -32.64 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,47547 GHz -45,87 dBm -32.87 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85242 GHz -41.21 dBm -28.21 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85092 GHz -41,17 dBm -28.17 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62155 GHz -41.0¢ dBm -28.04 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.65054 GHz -40,94 dBm -27.94 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54805 GHz -36.77 dBm -23.77 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.55455 GHz -36.93 dBm -23.93 dB&
—_— —
)i 2 )i [
L JL ) L JL J
D: 1 1.DEC. 202, 13:3 1

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dem Y, LN A
e taamttl S S e i
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 955,15992 MHz -46.69 dBm -33.69 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.75499 GHz -47.19 dim -34.19 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.99442 GHz -45.84 dBém -32.84 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.94942 GHz -41.21 dim -28.21 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062505 GHz -41,18 dBm -28.18 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554855 GHz -36.78 dém -23.78 d&
il
JL J
Date: 4.DEC. 1 5

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 25/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Spe Y

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB __ PN e, I 40 dBm __ AP A, .
e il MM
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -46.66 dBm -33.66 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.39780 MHz -46,58 dBm -33,58 db
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -46.77 dBm -33.77dB 1.000 GHz 1.840 GHz 1.000 MHz 1.68069 GHz -47.43 dBm -34.43 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97355 GHz -45,58 dBm -32,58 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51038 GHz -45.81 dBm -32.81 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93942 GHz -41.22 dBm -28.22 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93342 GHz -41.04 dBm -26.04 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63755 GHz -40.98 dBm -27.98 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62155 GHz -41,04 dBm -28.04 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55205 GHz -36.68 dBm -23.68 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53106 GHz -36.69 dBm -23.69 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: 1.DEC. 202, 13:42:15

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dBm —— ‘w"“‘““‘ AN
ot Hien A et —r T
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -46.43 dBm -33.43 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.08417 GHz -46.62 dBm -33.82 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.51614 GHz -45,35 dBém -32.35 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93092 GHz -41.25 dim -28.25 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061705 GHz -41,09 dBém -28.09 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554905 GHz -36.87 dém -23.87 d&
il
JL J
Date: 4.DEC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 25/ 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB AR A, Praeanc, 40 dBm A I
- i WMWWW# - S
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -46.78 dBm -33.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.82759 MHz -46.61 dém -33.61 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -44.52 dBm -31.52 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61058 GHz -47.11 dBm -34.11 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,98938 GHz -45,59 dBm -32,50 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50822 GHz -45,62 dBm -32.62 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93192 GHz -41.10 dBm -28.10 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94492 GHz -41.22 dBm -28.22 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57405 GHz -41.03 dBm -28.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61105 GHz -40,93 dBm -27.93 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.55405 GHz -36.87 dBm -23.87 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53905 GHz -36.73 dBm -23.73 dB
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 13:54:00 1.DEC. 202, 13:46:38
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
V. .
-40 dB‘..M x S » Mo
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -46.78 dBm -33.78 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.04975 GHz -47.09 dim -34.09 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,98686 GHz -45.63 dBém -32.63 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91642 GHz -41.14 dBm -28.14 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265629 GHz -41,02 dBém -28.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554855 GHz -36.62 dém -23.62 d&
il
JL J
Date: 4.DEC.2 13:47:51

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG420106B

LTE Band 25/ 20MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB o, L. e 40 dBm A A P
— Y P i I—— e -
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 928.49825 MHz -46.71 dBm -33.71dB 30,000 MHz 1,000 GHz 1.000 MHz 923.65067 MHz -46,57 dem -33,57 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -46.04 dBm -33.04 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62024 GHz -47.39 dBm -34.39 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50067 GHz -45,75 dBm -32,75 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08974 GHz -45,73 dBm -32.73 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82192 GHz -41.20 dBm -28.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93442 GHz -41.18 dBm -28.18 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59505 GHz -41.01 dBm -28.01 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59005 GHz -40,95 dBm -27.95 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.52406 GHz -36.82 dBm -23.82 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53855 GHz -36.64 dém -23.64 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 1.DEC. 202, 13:51:01

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dem S W TV Mg
W_Enr“hm”’ ——t ~
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 90571464 MHz -46.87 dBm -33.87 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.60555 GHz -47.13 dBm -34.13 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,98363 GHz -45.64 dém -32.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.95742 GHz -41.16 dBm -28.16 dB
9.000 GHz 13,000 GHz 1.000 MHz 1266679 GHz -41,03 dBém -28.03 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.64 dém -23.64 d&
il
JL J
Date: 4.DEC. 13:56:01
TEL : 886-3-327-3456 Page Number 1 A9-20 of 21
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samonias. FCC RADIO TEST REPORT

Report No. : FG420106B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0083
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0084
Pass
0 Normal Voltage 0.0052
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A9-21 of 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode

Mod.

LTE Band 26 / 15MHz

RB Size

QPSK 16QAM

Limit: 13dB

Full RB Full RB

Result

Middle CH

5.68 6.72

PASS

LTE Band 26 / 15MHz / QPSK

Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,20 b Ref Level 30.00 cBm  Offset 11,20 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
B B
= -
o o
00 00
&N
1E- 1E-
L i 1 !
1 - 1 :
y i
“ {
5 |
1I
|
F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,47 dbm 26,50 dbm 5.43 dB 2.49 dB 4.58 dB 5.66 dB 6.17 dB Trace 1 | 19.06 cbm 26,70 dbm 7.64 dB 3.07 dB 5.35 dB 5.72 dB 7.51 g6
e — —
[ BERREEE ] BRRREEEE e

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

1.4MHz 3MHz

S5MHz 10MHz

15MHz

20MHz

Mod.

QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM

QPSK | 16QAM

Middle CH

1.26 1.25 | 298 3.01

486 | 498 | 984

529 | 14.26

5.60

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

3 Spectrum 7

Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 30 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep

SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max

mili] 15.09 dém| mili] 15.72 dBm|
2048 136.92940 MHzZ 046 e 136.65100 MHzZ
175 ndB 26.00 dB i y nds 26.00 dB
04 promd v [ A R A 1.267100000 MHz 104 i el A B 1258700000 MHZ
b Qfactor | 660.0 b Qfactor ) 664.7
0 dBm 4 - 0 dém
J \ 7 I
10 dam = = -10 dBm r'j "\‘
20 dem 20 dem = -
) P i) v ]

T e ~T i el Y - e
A o esan e art tared!
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz

Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result

ML 1 835.3204 MHz 15.09 dBm ndB down 1.2671 MHz ML 1 636.651 MHz 15.72 dBm ndB down L2567 MHz

T1 1 835.8622 MHz -10.93 dém nds 26.00 d8 T1 1 835.879 MHz -10.22 dém nds 26.00 da

T2 1 937.1254 MHz -10.62 dém  factor 660.0 T2 1 837.1376 MHz -3.70 dBm  factor 564.7

i J GHINNRND e I J a I e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectru -
Ref Level 30.00 cBm  Offsel 1120 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
o att a0ds BWT 1ms @ VBW 300 kHz Mode Sweep o att 30de SWT 1ms @ VBW 300 khz  Mode Sweep
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 16.68 dBm| MiL1] 16.44 dBm|
20 37.35710 MHZ| 0 e 13617630 MHz
. I P A N 26.00 dB r T nd8 26.00 dB
104 Pt nabhetih oot nilihiiad : T S Lol 2.985000000 MHz 104 SUA ot LA o e N, 3.015000000 MHz|
. [ Q factor Y 280.5 h / Q factor 1 277.3
X [ | |
0 dBm + 1 0 dém - ¥
i L . Iy
-10 dBm A ¥ -10 dBm ¥ =
1 |
20 d8m - e 20 dem
; S L™ e P L [RTO ANETIT .
IS VY PN o P e P S AT
30 dBm -30 dBm:
-40 dBm -40 dBm
-50 dam -50 dem
-60 dBm -60 dBm:
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML T 837.3571 MHz 16.68 dam ndB down 2.985 MHz ML 1 £36.1763 MHz 16.44 dBm ndB down 3015 MHz
T1 1 835.0258 MHz -10.84 dam nds 26.00 d8 T1 1 835.0015 MHz -9.21 dBm nds 26.00 d8
T2 1 938.0105 MHz -9.57 dBm  factor 260.5 T2 1 £38.0165 MHz -10.86 dém  factor 277.3
|\ J 1) e L ] I e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A10-2 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 26

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

rum v trum v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.62 dbm)| MI[1] 13.43 dBm
836.84000 MHz 838.07600 Mz
20 20 d8
y  ndB 26.00 dB ndg M 26.00 dB
04 Y, P ! B AN gy 4865000000 MHz 104 b g | e e B8 P, 4.985000000 MHZ
- I Q factor i 172.0 - i Q factor ! 168.1
0 dBm - '[ 0 dam. - |\
v - |
-10 dam X -10 dBrm: 7 e
4 [
20 dgm hu 20 dBm
e M
A i i A, T P b,
Ry el ey Ao -
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.84 MHz 15.62 dam nd8 down 4.865 MHz ML L B3E.078 MHz 13.43 dam nd8 down 4,985 MRz
TL 1 834.092 MHz -9.67 dBm nd8 26.00 dB T1 L 34,062 MHz -12.62 dam nd8 26.00 dB
T2 1 838.958 MHz -10.70 d8m Q factor 172.0 T2 1 B39.047 MHz -12.65 dBm Q factor 168.1
. s 4 ‘ L JL 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

rum v Spectrum v
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
lo At 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.69 dBm| ™Il 15.06 dBm|
! 838.5780 MHz 896.6400 MHz
20 d8 20 d8 +
R [ T 26.00 dB ndB 26.00 dB
o B et ko bty 9.850000000 MHz 104 b o A )b \.WJ\ Bu 5.295000000 MHz
- ! Q fac 85.1 b ‘ 1 Q factor 158.0
0 dBm: T \R 0 dém: + 1
] % T} i
10 dBm i rL] -10 dBm i T
20 dem I‘L e e 20 dam : L -
o M, A gl o f Mot
Tl A MV, - sl sty Al -
oftp SRR
-40 dBm 0 dem i |ﬂ..\\‘ -
AL T
W)
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 836.578 MHz 17.69 dém ndB down 9.5 MHz ML 36,64 MHz 15.08 dBm ndB down 5.295 MHz
T1 1 831.625 MHz -5.39 dBm ndé 26.00 dB T1 1 831.B65 MHz -10.91 dém ndé 26.00 d8
T2 1 841.475 MHz -9.63 dBm  factor 651 T2 1 B37.159 MHz -11.73 dém  factor 158.0
L e J - L L J
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Spectrum = ctrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.38 dBm) ™M1[1] 12.50 dBm)
- ) 841.2050 MHz 0 de 730 MHZ,
ndB 26.00 dB 11| nd 26.00 dB
- A CEYRTOVIELY, SPRATIINA ML DL SRTNT 19 14.266000000 MHz 104 il By 5.604000000 MHZ]
- [ Q factor | 59.0| - l‘ Q factor 148.7
0 dem | s 0 dam L
-10 dBm -,1 ‘& -10 dem: —! l‘
| i I \
20 dam ’J I 20 dBm ]
e Wit fl A Haully
JEPR I i L LM ey 30 dom—— ]MW el ww” T
i [ W e \mﬂ t.“
40 dBm e s e R
o
50 dam 50 dém RaLE IO o T
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 841.205 MHz 14,38 dam nd8 down 14.266 MHz ML L 32173 MHz 12,50 dsm nd8 down 5,604 MHZ
T1 1 829.367 MHz -11.13 dam nd8 26.00 dB T1 1 £20.427 MHz -13.30 dBm nd8 26,00 d8
T2 1 843.633 MHz -10.71 dBm Q factor 59.0 T2 1 B35.031 MHz -14.17 dBm Q factor 148.7
L JL )| GHINNRND e L JU )| (N e
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Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz

S5MHz

10MHz 15MHz 20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK | 16QAM

Middle CH 1.09 1.09 2.72 2.72

4.49

4.49

9.03

4.85

13.45

4.88

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 30 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep I Att 30de  SWT Lims @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 15.17 dBm| ™Il 19.12 dBm|
13692940 MHzZ 136.51120 MHz
20 d8 - 20 d8
| i Oce B 1.090909091 MHz | I Oce B 1.096503497 MHz
b e S Y e AL e
104 P v 104 L'y \ oy
0 dem: . 0 dam ¥
| A ! 1l
-10 dBm A -10 dBm: =
7 7 4
/ f \
20 dBm A T h 20 dBm - %
I T J 2 AV P O d e D Y
T e e 264087 :
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.3204 MHz 15.17 dBm ML 1 §36.5112 MHz 14.12 dBm
T1 1 835.95734 MHz 8.45 dBém Occ Bw 1.090905091 MHz T1 1 835.95734 MHz 7.89 dam oce Bw 1.096503497 MHZ
T2 1 837.04825 MHz 8.75 dBm T2 1 83705385 MHz .23 dBm
[T

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.01 dBm| ™Il 16.20 dBm|
2008 w1 136.80570 MHZ 2048 , 137.32120 MHz
= s . P 2.721278721 MHz ° Oce Bp 2.727272727 MHz
. TR S e et S I gt v o JAPAL s i A P A g
1 T 1 \
0 dém ¢ 4 0 dém: : L
/ | f |
-10 dam 1 y -10 dam [' "
[l
1 |
20 dBm = S - 20 dem - T o .
| e J R TS NI AR A L ALt DS
~30 dBm 50 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 838.8057 MHz 16.91 dBm ML 1 837.3212 MHz 16.20 dBm
T1 1 835.14535 MHz 9.36 dBm oce Bw 2.721278721 MH2 T1 1 835.14535 MHz 9.51 dBm oce Bw 2.727272727 MHZ
T2 1 83785663 MHz 10.45 dBm T2 1 837.67263 MHZ .65 dbm
|\ [T
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LTE Band 26

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b ctrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.36 dBm) ™M1[1] 14.15 dBm)
837.50900 MHz N £36.13000 MHZ,
= - oy B 4.495504496 MHz @ 4.495504496 MHz
w0 2 At e h st A L 0d )‘ ALY ¥) e
0 dBm: + 0 dam 7
0 i v
-10 dBm T -10 dBm:
/ \ |
20 dBm i T - 20 dem 7 -
e ) . ok W Loara, ) -
Y Pt WA, PSP PN s e,
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837,589 MHz 15.36 dam ML 36,13 MHz 14,15 dam
T1 1 §34,25225 MHz 9.03 dBm Oce Bw 4,495504496 MHz T1 L £34.26224 MHz 6.55 dBm Oce Bw 4,495504496 MHz
T2 1 838.74775 MHz 9.16 dam T2 1 838.75774 MHZ 9.12 dam
L JL )| GHINNRND e L JU )| (N e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
lo At 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.01 dBm| ™Il 14.02 dBm|
1 839.5170 MHz 894.5620 MHz
20 d8 Y 20 d8
e By 59031 M Dcc By 55144855 M
) USRRTY VSTV AP .73 S 9.030969031 MHz N e Occ B 4.855144855 MHz
104 A Y 104 ET RPN
i | [
l |
0 dBm: + 5 0 dém: T
10 dBm ! l -10 dBm f 4
ul 1“ o L\
20 dBm " J Sk 20 dem 4 w3
R e ALY thad Wil |
PRI 19 A I g od Myt Wardl g | 4
SR YT
g o oy
a0 dem L0 dem s
RS T
LT T
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 18.01 dBm ML 1 634,562 MHz 14.02 dBm
T1 1 83! 10.78 dém Occ Bw 9.030965031 MHz T1 1 832.0245 MHz 8.60 dBm oce Bw 4.855144855 MHZ
T2 1 841.0355 MHz 11.20 dBm T2 1 £35.6796 MHz 8.12 dbm
L e J L L J [
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Spectrum = ctrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.50 dBm)| MI[1] 14.08 dBm
- . r 0 de - 834.0120 MHz
B oce By T Occ B 4.885114885 MHZ
e T TR e Mo 04 W :
|
/ \ '
0 dbm J L 0 dam: T
|
-10 dem - -10 dem J.‘ T
1 [
20 dBm ‘||J ‘h 20 dBm }
A ! v ¥
o T o M bty ) Wl L P 1Y
i oot -30 dém e f
nd u l""'\n{\ ,
-an dan 40 daghalt s, M
A T
50 dBm 50 dBm otk 3t i i
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 841,055 MHz 14,50 dam ML £34.012 MHz 14.08 dam
T1 1 828.8167 MHz 10.53 dBm Oce Bw 13.456543457 MHz T1 1 £29.7567 MHz 8.37 dBm Oce Bw 4,985114685 MHz
T2 1 843.2732 MHz 9.90 dam T2 1 834.6419 MHz 6.01 dam
L JL )| GHINNRND e L JU )| (N e
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Spectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIDUS_LINE_ABS PASES
20 dBm /\ 20 dem: ﬂ
10 dém ! \ 10 dem ‘J %‘
CL- | 0 dBm !
| |
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS l f
20 dem 20 dim
W J
-30 dBm ‘J 1 -30 dem FL
|
40 derm. "‘\‘ 40 deyiy "\
-50 dam S Bm
o " -
Lt o R S
=0 B -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -51.09 dem -38.00 d& 547.000 MHZ 849,000 MHZ 100,000 kA2 a;?mg iz 5056 dbm _QWI
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -24.31 dm -11.31d8 843.000 MHz 850.000 MHz 20,000 kHz 849,01848 MHz -23.63 dBm -10.63 dB
824.000 MHz £26.000 MHz 100.000 kHz 82428272 MHz 20.49 dBm -9.51 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -51.59 dbm -38.99 dB
S
Il ) b | 1 w
Date: 1 Dt 15i27:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGIE CHMEK _ PABS
q 3 3 DABS Li SPURIDUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dbm fpesouran, 10 dpfeh
f \ ’j \
|
0 de / \\ 0 8 \
-10 dem - -10 dpm
SPURIOUS_LINE_ABS r\ \ \
-20 dBm l kﬂm =20 dBm ‘
-30 dBm ", s ,éﬁ{larr
/ ot
-40 dem - T -40 dem SN
50 dBm - -50 dem: —
—== - —
-60 dem; 50 dBm S S s
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MRz -33.41 dBm -20.41 06 847,000 MHz 840000 MHz 100 000 kHz e TEoT 1556 cBm -uﬁl
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz -29.69 dém -16.69 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00250 MHz -30.68 dBm -17.68 dB
824.000 MHz 826,000 MHz 100.000 kHz 82425275 MHz 12.64 dBm -17.36 dB 850.000 MHz B860.000 MHz 100.000 kHz 850.01499 MHz ~34.21 dBm ~21.21 dB
.
)i i )
Datea: 1 15:18:25
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax

ectrum

(=)

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGNECLinEkABS_ PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P f'\ 20 dbime ﬂ =
10 dem /Ir \ 10 dBm: T \
o dd l 0 dBm j
-10 dgm - -10 dBm
SPURIOUS_LINE_ABS )[l )
20 d&m i -20 dBm I
30 dBm ]\ -30 dém ,l H-
40 dam u’”\ 40 sy \l
-50 dam Bm
. el ¥ 5]
I I B H_,V“"‘"‘ - J"‘“”‘““-»-«-mh.._
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -51.91 dém -38.01 de 847.000 MHz 549,000 MHz 100.000 kHz 848,73327 MHz 19.82 dBm -10.18 dB

B623.000 MHz 924,000 MHz 20,000 kHz 823,99950 MHz -21.55 dBm -8.55 db 543,000 MHz 850,000 MHz 20,000 kHz 849,00050 MHz -24.56 dBm -11.56 dB

824.000 MHz 926,000 MHz 100.000 kHz §24.25075 MHz 19.63 dém -10.37 dB 550.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -52.29 dbm -39.29 dB

S
Y
il M I [| i
Date: 1.DEC 1 4 Date 1.DEC.202

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm M 10 B \
0 de f/ \ 0 uaJ \
-10 dem - \ -10 dpm
SPURIOUS_LINE_ABS i i
-20 dem ‘ : 20 dem ‘
.30 dem o \”“-‘.., dem
: A et \"“Mﬁ .
40 dem s 40 dem o
-50 dBm -50 dBm
,JW‘M w"NWvL
I JLumi.wmw R T
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -36.56 dém -23.56 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?m: MAz 11.55 dbm -18W|
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -31.52 dém -18.62 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -31.15 dBm -13.15 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.99900 MHz 11.51 dBm -18.49 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.92 dBm -23.92 db
Y
) i )
parer 1.DEC.202
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LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
| 3 3 AES Line _$PURIOUS NE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C!B;':‘.‘P S
n 13dBm:
10 dBm {Qr -
0d8 ’ \ dem i
-10 dém ‘ -10 dBm -
SPURIOUS_LINE_ABS { ‘
-20 dem |‘ -20 dBm J
-30 dBm ¥ -30 dem
W—V,ﬂhw wm .
40 dem — -40 dem —~
// e
-50 dém 50 dem T
R O \“*—‘w
&0 cBém 50 dBm
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz §22.94805 MHz -32.63 dém -19.63 dé 546,000 MHZ 549,000 MAzZ 100,000 kHz aﬁﬁg T 554 dom -21W|
523.000 MH2 | 694,000 MHz 30.000 kHz 823,35550 MHz -30.35 dBm -17.35 d8 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -29.70 dBm -16.70 dB
824.000 MHz 527,000 MHz 100.000 kHz 82575475 MHz .87 dBm -21.13 db 50,000 MHz 850.000 MH2 166 D00 kHz R5003457 MHz 3748 dBm i 48 B
S
'
I - i 1 o
paresd ‘ Date: 1.DEC. 15:40:06

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 11.20 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr

Limit §heck PAES | SPURIGHE GHBEKARS_ PARS

d 3 3 PARS Line _$PURIOUS NE_ABS. PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 UBH‘.‘P S
10 dém o 10 deém —
ods (JW . dBm i
-10 dBm } SN0 dem -
SPURIOUS_LINE_ABS [ | ‘
20 dem l 20 dim ‘
-30 dBm -30 dem
o m-'-J w -
i
40 derm . 40 dBm e -
/ T

-50 dem: — -50 dem: -
S M,‘"_MA- -h"\-k*_
=800 e -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Frequency Pawer Abs sLi Rangelow | Range Up RBW | Freguency | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,07203 MHz -32.46 dem -10.46 de 546,000 MHZ 849,000 MHZ 100,000 kA2 84803427 MHZ 275 dbm _szl

523,000 MHz £24.000 MHz 30.000 kiz 82399550 MHz -30.34 dBm -17.34 8 843.000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -30.39 dBm -17.39 dB

£24.000 MHz 527.000 MHz 100.000 kHz £25.22228 MHz £.12 dem -21.88 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -32.16 dBm -15.16 dB

.
I 1 i
FEFETNS

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A10-10 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 26 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PAES

| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 uguﬂr‘m PURIOUS_)LINE_ABS - 20:‘5;_‘["? 5
10 dem 10 dBm:
wleary : ‘— ™ VA
0de I[M A dBm:
10 dBm | 1 10 dBm
SPURIOUS_LINE_ABS H \ \
-20 dBm : 20 dBm
] | |
-30 dBm = -30 dem
W___,_,_,——M.mu'l \-muf‘—w—#\k_‘_
-40 dm ~40 dBm frm
LT i

-50 dam -50 dem
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30.000 MHz 815.000 MHz 100.000 kHz 799.86516 MHz -56.46 dBm -43.46 dB 30.000 MHz §15.000 MHz 100.000 kHz 622.85873 MHz -56.39 dBm -43.39 dB
860,000 MHz 1.000 GHz 100.000 kHz 971.00633 MHz -55.04 dBm -42,04 dB 860,000 MHz 1.000 GHz 100.000 kHz 910.82639 MHz -55.95 dBm -42,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99725 GHz -45.42 dBm -32.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50437 GHz -45.36 dBm -32.36 dB
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30.000 MHz 815.000 MHz 100.000 kHz 811.54131 MHz -47.68 dBm -34.68 dB 30.000 MHz §15.000 MHz 100.000 kHz 773.86366 MHz -56.40 dBm -43.40 dB
860,000 MHz 1.000 GHz 100.000 kHz 900.13320 MHz -55.73 dBm -42,73 dB 860,000 MHz 1.000 GHz 100.000 kHz 967.83406 MHz -56.09 dBm -43,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97926 GHz -45.50 dBm -32.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51987 GHz -45.47 dBm -32.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87227 GHz -40.81 dBm -27.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -40.76 dBm -27.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.69508 GHz -41.71 dBm -28.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.69708 GHz -41,89 dBm -28.89 d&
_— —_—
)i 2 )i [
L JL ) L L J
D 34 1.DEC.202.
Highest Channel / QPSK
pe =
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit (lhmk Paps
jine PURIOUS_JLINE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBém
J— . L W I
-50 dBém T
-mmd"J
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 801.63130 MHz -56.50 dBm -43.50 dB
860.000 MHz 1,000 GHz 100.000 kHz 968,90703 MHz -56.01 dBm -43.01 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.98325 GHz -45.56 dBm -32.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 5,93926 GHz -40.73 dBm -27.73 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.71057 GHz -42.16 dBm -29.16 dB
i
JL J
Date: 1.DEC. 16
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ssamon . FCC RADIO TEST REPORT Report No. : FG420106B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0035
30 Normal Voltage 0.0074
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0169
PASS
0 Normal Voltage 0.0026
20 Maximum Voltage 0.0084
20 Normal Voltage 0.0000
20 Battery End Point 0.0202

Note: Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0105
30 Normal Voltage 0.0131
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0191
PASS
0 Normal Voltage 0.0038
20 Maximum Voltage 0.0094
20 Normal Voltage 0.0000
20 Battery End Point 0.0172

Note: Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number : A10-19 of 19
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz

Mod. QPSK 16QAM

Limit: 13dB

RB Size Full RB 27 RB

Result

Middle CH 5.16 6.20

PASS

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Middle Channel / Full RB

Spectr 3 Spectr 3
Ref Level 30.00 cbm  Offset 1120 b Ref Level 30.00 cBm  Offset 1120 0B
o att 0 dB__AQT 2ms @ RBW 10 MHz o att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
e T
= s
0, 0,
04 04
E-03. i E-03. e
1 it
‘.‘ \
E-04- T 1E-04- -
| |
160 160 i
CF 819.0 MHz Mean Pwr + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 dB
G Cumulative Distribution Function Samples: 130000 G Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 2126 dbm 27,29 dbm 5.01 d8 2.41 dB 4.26 dB 5.16 dB 5.65 dB Trace 1 | 20,46 dbm 27,34 dbm 5.98 dB 3.19 dB 5.19 dB 5.20 dB 5.72 dB
Marker Marker
)il [T ) )il

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG420106B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW

1.4MHz 3MHz

S5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM | QPSK

16QAM

QPSK

16QAM

QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM

Low CH

14.17

5.

57 - -

Middle CH

1.30

1.27

3.00

2.99

4.90

4.88

9.78

5.33 - -

LTE Band 26

Middle Channel / 1.4MHz / QPSK
Middle Channel / Full RB

Middle Channel / 1.4MHz / 16QAM
Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 Gbm  Offset 1120 db @ RBW 30 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 30 khz
o att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
LY 14.99 aBm ™Il 15.12 dBm|
119.99290 MHzZ 119.37480 MHz
20 d8 1 20 d& M
ndily 26.00 dB nde 'y 26.00 dB
10 ¢B I e A AP e e T iy 1.300700000 MHz| 104 P Mol A B ey 1.272700000 MHz
b Qfactor | 629.9 b Q factor 643.8
0 dem + fe 0 dam. i 4
/ \; _— i
-10 dBm = -10 dem: = -
, s , \
20 dgm AL 20 dBm ATy
WL Vi . oy A W, -t
P et \ Y, S0 AT
~atrda . A CLE =
~40 dm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML l 819.3320 MHz 14,99 dBm ndB_down 1.3007 MHz ML 1 £10.3748 MHz 15.12 dBm ndB_down 12727 MHz
TL 1 818.3455 MHz -10.73 dBm ndd 26.00 dB T1 1 B16.3706 MHz -11.15 dm nd8 26.00 dB
T2 1 819.6462 MHz -11.02 dam qQ factor 629.9 T2 1 819.6434 MHz -11.02 dam qQ factor 643.8
L L il a I e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.51 dBm| ™Il 16.50 dBm)
20 g8 119.64140 MHZ 20 d8 1 119.53950 MHz
par A Pho P R A 26.00 dB - Z\m o 26.00 dB
. i ahaiUi it i N Xeciindn 2.009000000 MHZ, 10 gl iy fosfrl e B e Moo, 2.991000000 MHZ|
- 7 Q factor \ 272.4 b 7 Q factor \ 274.0
/ \ \,
0 dem- . Y 0 dam A \
i 2 b 5
-10 dsm F l -10 dBm i ¥
p ; 4 P i 4
20 dBm ——F e 20 dBm - -
I e e A A g O A = et o,
i dém 30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML 1 819.6414 MHz 16.51 dBm ndB down 3.009 MHz ML 1 B19.5395 MHz 16.58 dBm ndB down 2,991 MHz
T1 1 817.4835 MHz -10.09 dBm nds 26.00 d8 T1 1 817.5135 MHz -7.69 dém nds 26.00 da
T2 1 820.4925 MHz -9.63 dBm  factor 272.4 T2 1 £20.5045 MHz -5.87 dbm  factor 274.0
i GHINNRND e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG420106B

LTE Band 26

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

rum , trum 3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.82 dBm) ™M1[1] 13.48 dBm)
817.97100 MHz 818.70000 MHZ,
20 d8 20 d8
3 ndB 26.00 dB [ ndB 26.00 dB
g b et P M s S By frasal 4.905000000 MHZ, 104 TR PN YLT L S A Sy 1.885000000 MHz|
- [ qQ factor | 166.8 = T Q fackor 167.6
{ L |
0 dBm: B 1y 0 dam +
-10 dBm } -10 dBm: ’
T 7
[ 7
20 dBm j 20 deém ‘l
" N e |
A A g Mt bt
s 00 e L Agn e o, |
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result
ML f 817.971 MHz 14.82 dam nd8 down 4.905 MHz ML E1E.7E MHz 13.48 dam nd8 down 4,885 MHZ
T1 1 816.562 MHz -11.27 dam nd8 26.00 dB T1 L £16.562 MHz -12.96 dbm nd8 26,00 d8
T2 1 821.468 MHz -10.41 dam qQ factor 166.8 T2 1 B21.448 MHZ -13.05 dam qQ factor 167.6
. s 4 ‘ L JL 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

rum = Spectrum 5
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 0ds SWT ims @ VBW 1MHz Mode Sweep o Att a0 de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
Gy 17.61 dbm| Gy 15.04 dbm
11 821.2980 MHZ, 816.0210 MHz
20 d8 20 d8 +
1: A 26.00 dB| ndB 26.00 dB)
PR ST | - Y TI I
- N ae s o EE, dhda ‘L 9.790000000 MHZ, 04 - ﬂ.rm"vrou\ Bu 5.335000000 MHZ|
b Q factor 83.9 b ‘ Q factor 153.3
et j | ocom ] )
-10 dem - -10 dem s -
i Y
] ; y
20 dBm 20 dBm f -
T TN T o il I‘Jl i
e fiphtidpont i t“ﬂ"\mﬁ.L ek It 1“-'-:’«‘; Lol
s T T
o Viagh,
a0 dBm J e e
I g
-50 dem -50 dBm
-0 dam -60 dam
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value Function | Function Result
ML T 821,296 MHz 17.61 dém N down 9.79 MHz ML T B16.021 MAz 15.04 dBm N down 5,335 MHz
T1 1 814.105 MHz -7.25 dBm nds 26.00 d8 T1 1 814,285 MHzZ -10.37 dém nds 26.00 da
T2 1 §23.895 MHz -8.12 dim Q factor 63.9 T2 1 819,619 MHz -9.71 dém Q factor 153.3
L L J - L I\ J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 26

Low Channel / 15MHz / QPSK

Low Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum = Spectrum =
Ref Level 30.00 dom  Offset 11.20 0B @ RBW 100 kiz Ref Level 30.00 dom  Offset 11.20 db @ RBW 10D krz
o At dE SWT 1ms @ VBW 300 kkz Mode Sweep e Att 30de SWT Lms @ VBW 300 kHz  Mode Sweep
SGL Count 1007100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
Mi[1] 13.60 dBm Mi[1] 13.60 dBm
816.7650 MHz 816.7650 MHz
2048 o ndB 26.00 dB 2048 o ndB 26.00 dB)
10 dBm L o hers By 5.574000000 MHz| 10 dBrm L o ey By 5.574000000 MHz
] Q factor 146.5 | Q factor 146.5
0 dBm 0 dBm
4 \ 4 \
-0 s 10 o
J \ J \
-20 df 1 =20 di 1
| WAl | WA,
. e b b - (ot m )
e TN i L WA L
o VW AL Lo e b
-40 deml ALl 40 dBm kel oAl
1 Y il Y
ol P gy Lt o A ) s P gy Lt o A a))
-60 <60 di
CF B21.5 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result Type | Ref | Trc | X-valug | ¥-valuae | Function | Function Result |
M1 1 B16.765 MHz 13.60 dém ndB down 5.574 MHz M1 1 B16.765 MHz 13.60 dBm ndB down 5.574 MHz
T 1 814,517 MHz -12.66 dbm nd@ 26.00 B T 1 814,517 MHz -12.66 dm nde. 26.00 dB
T2 1 820001 MHz -13.08 dam q factor 146.5 T2 1 820001 MHz -13.05 dam Q factar 146.5
7 T v v
L L 4 wa L .

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz
Mod. QPSK

3MHz
16QAM

S5MHz

10MHz 15MHz

20MHz

QPSK | 16QAM

QPSK

16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM

Low CH -

- - - 13.42 | 4.88 -

Middle CH 1.09 1.09 2.72 2.72

4.47

4.49 8.99 | 4.85 - -

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum & Spectrum T
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 30 khz
o att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
15.21 dbm ‘ EETE] 19,00 dBm)
20 a8 119.21260 MHZ| 20 e 118.65590 MHz
- 1090509091 MHz ‘ = 1093706294 MHz
AT T W e i D0 K
10d8 e 1043 o : —
i
1
0 dém: A T 0 dém: i 5
i L / \
-10 dBm —F = -10 dBm: Y
{ r! L\
20 dBm - o 20 dBm -

A et A R g™ T/ i
of M LY o] A L v W Sy
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz

Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 819.2126 MHz 15.21 dam ML 1 B1B.5550 MHz 14.88 dam
T1 1 818.45175 MHz 8.61 cBm Oce Bw 1.090908051 MHz T1 1 818.45734 MHz 6.67 dBm Oce Bw 1.093706294 MHz
T2 1 819.54266 MHz 9.00 dam T2 1 819.55105 MHz 8.06 dam
JL I wve i J (1] ) we

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum & Spectrum T
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep o Att a0ds SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
LY 16.96 aBm LY 16.01 abm
20 a8 w1 118.60440 MHZ, 20 e , 120.06690 MHz
X Qg By 2.721278721 MHz Occ Bw ¥ 2.727272727 MHz
LA A et AV SR [T i et A e AP 1 e ST T
10 ¢B X 10d8 a T
[ \ i |
0 dBm: o . 0 dam | t
‘ 3 .
-10 dam J{ = -10 dam: f
r | | a f \
20 dBm : 20 dBm - .
A W f ™ il g PP Y LAV WLV
Juesh el P g o W PSRy LT A i o
4t e 40" dém
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 818.6044 MHz 16.96 dBm ML 1 820.0660 MHz 16.01 dam
T1 1 817.64535 MHz 10.53 dBm Oce Bw 2721278721 MHz T1 1 £17.64535 MHz 9.38 dBm Oce Bw 2727272727 MHz
T2 1 820.36663 MHz 11.17 dém T2 1 820.37263 MHZ 9.13 dam
i\ I wve

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ctrum = trum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.95 dbm)| MI[1] 14.37 dBm
" 818.49100 MHz N 818.65000 MHZ,
20 - 4476 MHZ 20 i Dee 4.495504496 MHZ
- L WS Y, e e l o T sl e P st A A pana \'I
! | / |
0 dom: / ; 0 dam j Li
f ) ‘
-10 dBm i l\ -10 dBm: f +
\ A |
20 dem f o 20 dem i -1\,\
P I R P P o, N .
A g e Pt |30, der etf '
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818.491 MHz 14,35 dam ML E1E.65 MHz 14,37 dam
T1 1 816.77223 MHz 9.70 dBm Oce Bw 4,475524476 MHz T1 L 816.76224 MHz .04 dBm Oce Bw 4,495504496 MHz
T2 1 821.24775 MHz 9.69 dam T2 1 82125774 MHZ 9.49 dam
. s 4 ‘ L JL 4 ‘
Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 17.98 dbm)| MI[1] 14.99 dBm
822.9970 MHz N 817.7610 MHz
= | Lt [o! £.991008991 MHz @ r4 : Bw 4.855144855 MHZ
. Mty N T on
ad i 104 Y, ST P (VT B
1 + 1
0 dom L‘ 0 dem.
!
-10 d8m ‘L‘ -10 dem -
20 dBm | 20 dem i "
(LTI 1 ] g,
Jrit eyl o s R
TPHAE! o T L) o
A Wand,
a0 dem Y i o
50 dgm 50 dem
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function tion Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML T 822.397 MHz 17.98 dBm ML T B17.761 MHz 14.99 dBm
T fy 10.71 dam oce Bw 8.991008991 MHz T L 814,5045 MHz 8.75 dam oce Bw 4,855144B55 MHZ
T2 1 923.5155 MHz 12.05 dBm T2 1 £19.3596 MHz 9.56 dBm
. s 4 L JL 4 ‘

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Spectrum = ctrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.19 dBm) ™M1[1] 14.95 dBm)
- w 822.4590 MHz 0 de 817.9640 MHz
i T 13.426573427 MHz| ! Oce Bw 4.865114885 MHz
e N e L A e T oa - At M
{ ‘ ‘
0 dBm - \1 0 dam. J '
| 4 J |
-10 dBm T -10 dBm: + T
} J ]
20 dom { L 20 dem iy
I 1 ’ -
Loak b "r g gl gy o g, [\ o [
-30 demy gy . St 30 dbm T ey 'L.,""
e i Iy
4 g 40 dan el iy o
g A ’“‘{W-‘ b
50 dBm saa,dbm Mttt s gl
-6 dBm -60 dBm
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 822,459 NMHz 16.19 dam ML B17.964 MHz 14,35 dam
T1 1 814.8167 MHz 9.71 dBm Oce Bw 13.426573427 MHz T1 1 £14.7567 MHz 8.27 dBm Oce Bw 4,985114685 MHz
T2 1 828.2433 MHz 11.53 dém T2 1 819.6419 MHz 7.83 dorm
L JL )| GHINNRND e L JU )| (N e
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Emission masks — In-band emissions

LTE Band 26 /

1.4MHz / QPSK

Lowest Channel / 1RB0

Highest Channel / 1RBmax

(%]

Spectrum

Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23.00 dém Offset 11.20 dB Mode Sweep

SGL Count 100/100 SGL Count 100/100

@ 1Rm AvaPwr [@1Rm AvgPwr

20 dBimri-Ghesk £ 20 dBimi-Gheek 1

P<200 P<200

10 dBm J’Nﬁ‘k 10 dBm Ifr‘-\l

0 der L 0 dBm ‘l %

B -10 dB ;

10 dBm 1 ¥ m f ]\

/ L ‘
-20 dam \-\ -20 dBm f
-30 dBm ! 30 dem \
1 v =
-40 dam - -40 dBm
| T

" " \\'\J (SR L S — . . A fv\,‘_/ T, N
S S0 B N

-60 dBm -60 dBm

70 dBm 70 dBm

CF 814.7 MHz 5601 pts Span 6.0 MHz ||| CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None

Tx Power 22.63 dBm Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

RBW 30.000 kHz

Rangelow | Range Up RBW Frequency | PowerAbs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.95661 MHz -17.23 dem 39.052 de .29 0B T3.000 MHz | 737,500 kHz | 100.000 Kz 52197596 MHZ %33 dBm 57.01d8 513308
737,500 kHz | -700.000kHz | 300.000Hz | 813.99839 MHz -38.82 dam 59,46 dB -16.82 dB 737,500 kHz | -700.000 kHz | 300,000 Hz 82259732 MHz 69.77 dBm 92,44 db 49.77 dB
700.000 kHz 737.500 kHz | 300.000 Hz 81540268 MHz -68.37 dém -91.01d8 -48.37 dB 700.000 kHz | 737.500 kHz | 300,000 Hz 824.01661 MHz -40.42 dBm -63.10 dB -20.42 dB
737,500 kHz 3.000 MHz 1_100.000 kHz 815.43504 MHz ~3.32 dBm -65.95 dB =30.32 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04125 MHz -17.43 dBm -40.11 dB -4.43 dB

-  —————
Il i [ w
Date: 1. 16:34:02 : 1. 16:38:58

Spectrum Emission Mask
Tx Power 22.68 dBm

Standard: None
Tx Bandwidth 1.400 MHz

Lowest Channel / Full RB

Highest Channel / Full RB

Spectrum

Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 dém  Offset 11.20 dB Mode Sweep
SGL Count 1007100 SGL Count 1004100
@ 1Rm AvgPwr (@ 1rm Avgrwr
Yy : it G hock -
L e F i e
If \ 0.dBm ' «"vwf\l
| 1 I
- -10 dBm. i
{ ‘ -20 dBm ‘ i
P M a 30 dBm . L
MMM st WW"\M ".«W‘IW Lo A ‘M"M
el -40 dBm N—"'(' o
,.»""" siitloten] | [Losas ittt | sy
-50 dem -50 dBm
-60 dBm -60 dBm
-70 dBm 70 dBm
CF B14.7 MHz 5601 pts Span 6.0 MHz | || GF 823.3 MHz 5601 pts

Spectrum Emission Mask
Tx Power 21.72 dBm

Rangelow | Range Up

standard: None
Tx Bandwidth 1.400 MHz

RBW

Span 6.0 MHz

RBW 30.000 kHz

Spectrum Emission Mask
Tx Power 21.66 dBm

Standard: None

Tx Bandwidth 1.400 MHz RBW 30.000 kHz

Frequency Pawer Abs | PowerRel |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz __100.000 kHz | 613.95768 MHz 23,34 dBm 45.06 de -10.34 de ~3.000 MHz | 737,500 kHz | 100.000 iz | B22.56196 MHzZ 23,36 dom 4502 4B 1036 0B
737,500 kHz | -700.000kHz | 300.000Hz | B13.99625 MHz 48,11 dam -67.83 dB -26.11 dB 937500 kHe | 700,000 kHe | 300,000 Hz | B22 50625 MHz 4571 dBm 6737 dB 2571 dB
700.000 kHz 737.500 kHz | 300.000 Hz 81540589 MHz -47.74 dém -69.47 dé -27.74 dB 700.000 kHz | 737.500 kHz | 300,000 Hz 824.00589 MHz -48.06 dBm 6071 dB -28.06 dB
237500 kHz 3.000 Wbz |_100.000 kHz | _B15.44561 MHz =22.99 dBm ~44.71 dB 9.99.08 737,500 kHz 3.000 MHz | 100.000 kHz | 824.04553 MHz -24.25 dem 4591 db 11.25 dB
)i i )
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SPORTON LAB.
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel / 1 RB0

Highest Channel / 1 RBmax

pectrum

— Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offs

et 11.20 d8 Mode Sweep

Ref Level 23,00 dém Offset 11.20 db
SGL Count 100/100

Mode Sweep

@ 1Rm AvgPwr

20 dBimit-Gheek g

P< 200
10 dBm

0 dem

-10 dem: /

=20 dBm

-40 dim:

-30 dBm

I

-40 dBm /

*,

S0db

Nt Mt

s

=50 dBm

-60 dim:

-70 dBy

-60 dBm

CF 814.7 MHz

-70 dem:

5601 pts

Span 6.0 MHz | || CF 823.3 MHz 5601 pts

Spectrum Emission Mask
Tx Power 22.13 dBm

Standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask
Tx Power 22.06 dBm

Standard: None

RBW 30.000 kHz Tx Bandwidth 1.400 MHz

Span 6.0 MHz

RBW 30.000 kHz
Range Low | RangeUp RBW Frequency | Power Abs PowerRel | ALimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100,000 kHz 813.93625 MHz -19.16 dBm ~41.20 dé -6.16 dB -3.000 MHz | -737.500 kHz | 100.000 kHz 821.97599 MHz ~45.08 dBm 57.13 dB -32.08 dB
-737.500 kHz -700.000 kHz 300.000 Hz 813.99839 MHz -39.47 dBm -61.60 dB -19.47 dB -737.500 kHz -700.000 kHz 300,000 Hz B22.59946 MHz -69.25 dBm -9131d8 -49.25 dB
700.000 kHz | 737.500 kHz | 300.000 Hz 815.43161 MHz -69.60 dBm 9173 dB -29.60 dB 700.000 kHz | 737.500 kHz | 300,000 Hz B24.00268 MHz 40,209 dBm 62.35 dB -20.29 dB
737.500 kHz 3.000 MHz | 100,000 kHz 815.62658 MHz -42,72 dBm -54.85 dB -29.72 dB 237.500 kHz 3.000 MHz | 100.000 kHz 824.03804 MHz “16.02 dBm G db 302 de
i ] ) o N ™

Lowest Channel / Full RB

Highest Channel / Full RB

Spectrur

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offse!

t 11.20 dB Mode Sweep

Ref Level 23,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Sweep

[@1rm AvgPwr

20 dBinmit-Gheek ¥

P< 200
10 dBm

[T

0 dBm
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=20 dBm

P,

-30 dBm

-50 dBm

-40 dBm

LT

fsarsmpaniashiasp
-50 dBm P

-60 dBm

-70 dBm

-60 dBm

-70 dem:

CF 814.7 MHz

5601 pts

Span 6.0 MHz ] (|'GF 823.3 MHz

Spectrum Emission Mask
Tx Power 20.80 dBm

Rangelow | Range Up

standard: None
Tx Bandwidth 1.400 MHz
| RBW | Frequency |

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 20.79 dBm

Standard: None

RBW 30.000 kHz Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Pawer Abs | PowerRel |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.96876 MHz -25.52 d8m -46.32 d8 -12.52 d8 -3.000 MHz | -737,500 kHz | 100.000 kHz 822.56089 MHz -23.86 dBm 4465 db -10.86 dB
737,500 kHz | -700.000 kHz | 300.000Hz | 813.99089 MHz 48,10 dam -68.00 dB -28.10 dB 737,500 kHz | -700.000 kHz | 300,000 Hz 822.50411 MHz -43.18 dBm 68,96 db -28.18 dB
700.000 kHz 737.500 kHz | 300.000 Hz £15.40656 MHz -44.73 dém -65.53 dé -24.73 o8 700.000 kHz 737.500 kHz | 300,000 Hz 824.00696 MHz -45.48 dBm -66.27 dB -25.48 dB
737 500 kHz 3.000 MHz __100.000 kHz 81544232 MHz -22.68 dBm -43.43 dB -9.68 dB 737,500 kHz 3.000 MHz | 100.000 kHz 824.04446 MHz 24,26 dBm 45,04 di -11.26 dB
.
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